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REV:20150826

*When Ordering parts please always specify the model and serial number of the mixers as a reference.



Discount
Equipment’ &

Discount-Equipment.com is your online resource for commercial andindustrial
quality parts and equipment sales.

Locations:
Florida (West Palm Beach): 561-964-4949
Outside Florida TOLL FREE: 877-690-3101

Need parts? Check out our website at www.discount-eguipment.com

Can’t find what you need?
Click on this link: http://www.discount-equipment.com/category/5443-parts/ and fill out
the request form.

Please have the machine modelfandgseriafnumber available in order to help us get
you the correct parts. One of oupexperiénced staff members will get back to you with
a quote for the right part that your mac¢hine needs.

We sell worldwide for,the Brands: Genie, Terex, JLG, MultiQuip, Mayco, Toro/Stone,
Diamond Products, Magaum, Airman, Mustang, Power Blanket, Nifty Lift, Atlas Copco,
Chicago Pneumatic, Allmand Brothers, Essick, Miller Spreader, Skyjack, Lull, Skytrak,

Tsurumi, Husquvarnallarget, Whiteman-Concrete/Mortar, Stow-Concrete/Mortar, Baldor,
Wacker, Sakai, Snarkel, Upright, Mi-T-M, Sullair, Neal, Basic, Dynapac, MBW, Weber,
Bartell, BemmnariNewman, Haulotte, Ditch Runner, Blaw-Knox, Himoinsa, Best, Buddy,

Crown, Edce, Wyeco, Bomag, Laymor, Terremite, Barreto, EZ Trench, Takeuchi, Basic, Bil-

Jax, Curtis, Gehl, Heli, Honda, ICS/PowerGrit, Puckett, Waldon, ASV, IHI, Partner, Imer,

ClipperMMD, Koshin, Rice, Gorman Rupp, CH&E, Cat Pumps, Comet, General Pump,

Giant,AMida, Coleman, NAC, Gradall, Square Shooter, Kent, Stanley, Tamco, Toku, Hatz,

Kohler; Robin, Wisconsin, Northrock, Oztec, Toker TK, Rol-Air, Small Line, Wanco, Yanmar
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*When Ordering parts please always specify the model and serial number of the mixers as a reference.



Tanque/Drum
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*When Ordering parts please always specify the model and serial number of the mixers as a reference.



Tanque/Drum
N° Codigo Code Descripcion Description MMG6P|MMSP
1 | OO00BA20824 | T175 |Balero, 208-24 Ball bearing, 208-24 2 2
2 | 0200CHO1TQ | T485 |Chumacera Tanque Pivot 2 2
3 | 0200HNO1TQ | T486 |Espaciador Flinger, 3.00x 1.47 x .13 2 2
4 | TCCSO38GAL | T114 |Tuerca Seg, 3/8" Lock Nut, 3/8" 30 32
5| 0218FG02TQ | T487 |Muion Trunnion 2 2
6 | 0218PLO3TQ | T488 [Empaque Sello Seal Ring 2 2
7 | 0200HNO2TQ | T551 |Sello Tanque Drum Seal 4 4
8 | 0218FGO1TQ | T489 [Placa Sello Seal Plate 2 2
9 | 0218AS01TQ | T490 |Empaque Asbesto Gasket 4-1/2" Dia. 0.06 Thk 2 2
10| TOCDO038200 | T145 |Tornillo Hex, 3/8" x 2" Bolt HexHd, 3/8" x/2" 4 4
11| RNPX038GAL [ T112 [Rondana Plana, 3/8" Washer Plain, 3/8" 10 12
12 0218LA01TQ | T491 |Tapa Frontal Tanque MMG6P Front Side Channel MM6P 1 *
0225LA01TQ | T492 |Tapa Frontal Tanque MMS8P Front Side Channel MMS8P * 1
13| 0200CO01TQ | T168 [Palanca Tanque Dump Lever 1 1
14| TOCDO038112 | T176 |Tornillo Hex, 3/8" x 1-1/2" BoltHexHd, 3/8" x 1-1/2" 6 6
15| TOCDO012112 | T595 |Tornillo Hex, 1/2" x 1-1/2" Bolt HexHd,1/2" x 1-1/2" 4 4
16 0218COO01RJ | T493 [Rejilla Fija MM6P GrilhFixed MM6P 1 *
0225CO01RJ | T494 |Rejilla Fija MM8P Grill Fixed MM8P * 1
17| TOCT014112 | T552 |Tornillo Allen, 1/4" x 1-1/2" Bolt AllenHd, 1/4" x 1-1/2" 14 14
18 0218CO02RJ | T553 |Rejilla Abatible MM6P Grill Hinged MMG6P 1 *
0225CO02RJ | T554 |Rejilla Abatible MM8P Grill Hinged MM8P * 1
19| 0218PLO1TQ | T555 |Refuerzo Chumacera Tanque(Opcional) [Shim- Drum Locator (a/r) (optional) 2 2
20| OOOOGRHO045 | T102 |Gracera, 45° Grease Fitting 45° 1/8 NPT 2 2
27 0218LA02TQ | T556 |Tapa Trasera Tanque MMG6P Rear Side Channel MM6P 1 *
0225LA02TQ | T557 |Tapa Trasera Tanque, MMS8P Rear Side Channel MM8P * 1
2 0218CRO1TQ | T558 |Flecha Central MM6P Main Shaft MM6P 1 *
0225CR0O2TQ | T559 |Flecha Central MM8P Main Shaft MM8P * 1
23 0218LA03TQ | T560 |Tapa InteriorTrasera MMG6P Rear Drum Filler Plate MMG6P 1 *
0225LA03TQ | T561 [Tapa Interior Trasera MM8P Rear Drum Filler Plate MM8P * 1
24| TOCLO38112 | T174 |Tornillo‘Cabeza Coche 3/8" x 1-1/2" Bolt Carriage, 3/8" x 1-1/2" 12 12
25| TOCL038200 | T562 |[Tornille.Cabeza Coche 3/8" x 2" Bolt Carriage, 3/8" x 2" 8 8
26| 0218PLO2TQ | T563 |Sello Interior Tanque Inner Seal Plate 2 2
27 0218LA04TQ | T564 JTapa Interior Delantera MMG6P Front Drum Filler Plate MM6P 1 *
0225LA04TQ | T565 |Tapainterior Delantera MM8P Front Drum Filler Plate MM8P * 1
)8 0218PC0O1TQ | 566 |Tanque MM6P Drum MMG6P 1 *
0225PC02TQ || T567(Tanque MM8P Drum MMS8P * 1
29| RNRX012GAL | T568/|Rondana de Presion, 1/2" Washer Spring, 1/2" 4 4
30 0218KI01TQ | 1568 |Kit Tanque, MM6P Kit, MM6P Drum 1 *
0225KI01TQ, {(T570 [Kit Tanque, MM8P Kit, MM8P Drum * 1
4

*When Ordering parts please always specify the model and serial number of the mixers as a reference.




PADDLE
ASSEMBLY

STEEL

BLADE KIT
Paddle Assembly
N° Codigo Code Descripcion Description MM6P
1 | 0218FGO1AS | T571 |Aspa lzquierda MM6P Paddle Left 2
3 | 1000CCO1ED | T572 |Cufia 3/8" x 1-3/4" Key, 3/8" x,1-3/4" 4
4 | 0218FG02AS | T573 |Abrazadera Aspa Paddle.Cap 8
5 | 0218FGO3AS | T574 [Aspa Derecha MM6P Paddle Right 2
6 | TOCD012300 | T481 [Tornillo Hex, 1/2" x 3" Bolt, HexHd, 1/2" x 3" 6
7 | TCCSO12GAL | T106 |Tuerca Seg, 1/2" Lock Nut, 1/2" 6
Steel Blade Kit-Optional
N° Codigo Code Descripcion Description MM6P
7 | 0218PLOIAS | T575 [Contra Superior Blade Top Small 4
16| 0218PLO2AS"| T576 |Contra Lateral Blade Side 2
12 | RNPX038GAL | T112 |Rondana Plana, 3/8" Washer Plain, 3/8" 24
13 |“TCCSO38GAL | T114 |Tuerca Seg, 3/8" Lock Nut, 3/8" 12
16|2TOCD038112 | T176 |Tornillo Hex, 3/8" x 1-1/2" Bolt, HexHd, 3/8" x 1-1/2" 12
Rubber Blade Kit-Standard
N° Codigo Code Descripcion Description MMG6P
7 | 0200HNO1AS | T577 [Raspador superior Top Wiper 4
8 | 0218LAO1AS' | T579 |Contra superior Blade Top 8
94[m0218LA02AS | T580 [Contra Lateral chico Blade Side Small 2
10| 0218HNO1AS | T578 [Raspador Lateral Wiper Side 2
11| 0218LAO3AS | T581 [Contra Lateral Blade Side 2
12 [[RNPX038GAL | T112 [Rondana Plana, 3/8" Washer Plain, 3/8" 44
13| TCCSO38GAL | T114 |Tuerca Seg, 3/8" Lock Nut, 3/8" 22
14| TOCD038200 | T145 |Tornillo Hex, 3/8" x 2" Bolt, HexHd, 3/8" x 2" 12
15| TOCD038112 | T176 |Tornillo Hex, 3/8" x 1-1/2" Bolt, HexHd, 3/8" x 1-1/2" 10

*When Ordering parts please always specify the model and serial number of the mixers as a reference.
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RUBBER
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BLADE KIT
Paddle Assembly
N° Codigo Code Descripcion Description MMS8P
1 | 0225FGO1AS | T582 |Aspa lzquierda Paddle Left 2
2 | 0225FG02AS | T583 [Aspa Derecha Paddle Right 2
3 | 0218FGO02AS | T573 [Abrazadera Aspa Paddle Cap 8
4 | TOCDO012300 | T481 |Tornillo Hex, 1/2" x3" |Bolt, HexHd, 1/2" x 3" 6
5 | TCCSO12GAL | T106 |Tuerca Seg, 1/2" Lock’Nut, 1/2" 6
6 | 1000CCO1ED | T572 |Cufia 3/8" x 1-3/4" Key, 3/8" x 1-3/4" 4
Steel Blade Kit-Optional
N° Codigo Code Descripcion Description MMS8P
7 0218PLO1AS, | T575 |Contra Superior Chico Blade Top Small 4
0225PLO1AS |'T584 |Contra Superior Blade Top 4
16| 0225PLO2AS | T585 [Contra Lateral Blade Side 2
12 [ RNPX038GAL | T112 [Rondana Plana, 3/8" Washer Plain, 3/8" 28
13| TECSO38GAL | T114 |Tuerca Seg, 3/8" Lock Nut, 3/8" 14
15| TOCDO038112 | T176 |Tornillo Hex, 3/8" x 1-1/2" Bolt, HexHd, 3/8" x 1-1/2" 14
Rubber Blade Kit- Standart
N° Codigo Code Descripcion Description MM8P
7 | 0200HNO1AS/| T577 |Raspador Superior Top Wiper 4
84[70218LA0O1AS | T579 |Contra Superior Blade Top 8
9 | 0225PLO3AS | T586 [Contra Lateral Chico Blade Side 2
10, 0225HNO1AS | T587 |Raspador Lateral Wiper Side 2
11| 0225PLO4AS | T588 [Contra Lateral Blade Side 2
12 [ RNPX038GAL | T112 [Rondana Plana, 3/8" Washer Plain, 3/8" 40
13| TCCSO38GAL | T114 |Tuerca Seg, 3/8" Lock Nut, 3/8" 20
14| TOCDO038200 | T145 |Tornillo Hex, 3/8" x 2" Bolt, HexHd, 3/8" x 2" 14
15| TOCDO038112 | T176 |Tornillo Hex, 3/8" x 1-1/2" Bolt, HexHd, 3/8" x 1-1/2" 6
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*When Ordering parts please always specify the model and serial number of the mixers as a reference.




Chasis/Frame

7
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Chasis/Frame
N° Codigo Code Descripcion Description MMG6P| MMS8P
1 0218CO01CH| T499 |Chasis M6P MMG6P Frame 1 *
0225CO01CH| T50 |Chasis M8P MMS8P Frame * 1
2 | CAO3516GAL| T482 [Cadena Chain Includes Oval Snap Hook 1 1
0000COO01LZ | T118 |Lanza Militar Horizontal Pintle, Hitch (Horizontal Hole) 1 1
3 0000COO03LZ [T118-V |Lanza Militar Vertical Pintle, Hitch (Vertical Hole) 1 1
0000CO02LZ | T119 |Lanza Cople Bola Horizontal 2" Ball Hitch (Horizontal Hole) opt opt
0000CO04LZ [T119-V |Lanza Cople Bola Vertical 2" Ball Hitch (Vertical Hole) opt opt
4 [ SROOO36EXT | T110 |SeguroR 3/16" Towing/Dumping, Lock Hair'Pin 2 2
5 | TOFN034312| T124 |Tuerca NF 3/4" Nut Hex, 3/4" NF 1 1
6 |RNRXO034GAL| T123 |Rondana Presion 3/4" Spring Washer, 3/4" 1 1
7 | TOFD034312 | T122 |Tornillo 3/4" x 3-1/2" NF Bolt, HexHd, 3/4" x 3-1/2" NF 1 1
8 | OOOOCRO1LZ | T121 (Perno Lanza Towing Hitch, Lock Pin 1 1
9 | OOOORFO1RJ | T166 |Pufio Control Handle Grip 1 1
10| OOOORFO2TQ | T414 |[Pufo Infantil Idler HandlelgripHolder 1 1
11{0200CO01CU| T117 |Palanca Accionador MM60-MMS80 |Control Handle, MM60-MMS80 1 1
12| 0200CO01CH | T107 [Dedo de Bloqueo Towing/ Dumping, Lock Pin 1 1
13| OOPE056112 | T653 |Perno Espirol 5/16" x 1-1/2" Control Handle Lock Pin 5/16" x 1-1/2" 1 1
14| OOOORFO1CU | T192 |Resorte Clutch IdlerArm Spring 1 1
15| TOCD012134 | T189 (Tornillo Hex 1/2" x 1-3/4" Bolt;,HexHd, 1/2" x 1-3/4" 5 5
16| 0200KIO1CU | T197-1 |Caja Clutch Bearing Clutch Complete 1 1
17| 0200C0O04CU | T197 |Caja Clutch Completa Clutch Complete 1 1
18 0200CO02CU | T140 |Clutch Idler arm Bracket 1 1
19 0O000COO01RD | T137 [Llantay Rim Wheel and tire assey 165-80-R13 * 2
O000COO02RD | T137-2 [Llantay Rim Wheel and tire Assey 4.8x12 2 *
20(RNPX012GAL| T105 |Rondana Plana 1/2" Washer Plain, 1/2" 5 5
21| TCCSO12GAL | T106 |Tuerca Seg 1/2" Lock Nut 1/2" 5 5
22| OOOORFO1CH [ T109 |Resorte Lock Pin Spring 1 1
23| RNPX034GAL| T108 |Rondana Plana 3/4" Washer Plain, 3/4" 1 1
24| 0200KI02RD |T129-1 [Masa Rim Completa Hub, Assy, 4 Bolt (T136 include) 2 2
25 0200COO03RD | T125-2 |Eje Rodada Axle 1 1
0200COO02RD | T225-1 |KitEje Rodada incluye (T129-1) Axle Assembly (includes T129-1) 1 1
. High Speed Wheels Hub, Dust Cap (New
26| O000ORFO6RD | T136-14Cubre Polvo Masa Rim nuevo Style) 2 2

*When Ordering parts please always specify the model and serial number of the mixers as a reference.
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Gabinete/Hood
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N° Codigo Code Descripcion Description Qty.
1 0000REO1GA T158 |Regaton Shroud Rubber Screw 2
2 0200CO01GA T157 |Gabinete Square Shroud assey 1
3 0000RFQ4GA T195 |Push Stop Kill Switch 1
4 0000RFO2GA T160 [Gancho Cofre Shroud Hook Assy 2
5.| RNPX038GAL T112 |[Rondana Plana, 3/8" Plain Washer, 3/8 10
6 [ TCCS038GAL T114 |Tuerca Seg. 3/8" Lock Nut, 3/8 5
7] TOCD038114 T351 |Tornillo Hex 3/8" x1- 1/4" |Bolt, HexHd, 3/8 x1-1/4 5
8 0200KIO1GA T193 |Push Stop Completo Shroud assyPush stop 1

*When Ordering parts please always specify the model and serial number of the mixers as a reference.
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N° Codigo Code Descripcion Description Qty
1 0200CRO1TR T146 |Flecha Transmision Transmission Shaft 1" x7-1/4 1
2 0200TUO1TR T205 |Buje 1"x1-5/8" Transmision Bushing 1" x 1-5/8" Transmission 1
3 | 0000CUO1TR T483 [Cuina 1/4"x1-1/4" Transmission Key 1/4 x 1-1/4" 1
4 | 0200CR0O4TR T149 |Pifion de 12 Dientes Pinion 12TH 1
5 0200FGO02TR T151 |Engrane de 96 Dientes Bull Gear 96 TH 1
6 00CHPI2100 T150 [Chumacera Transmision 1"PI Transmission Pillow Block 1" 2
7 | TOCD038200 T145 |Tornillo Hex 3/8" x 2" Bolt, HexHd, 3/8 x 2 4
8 | RNPX038GAL T112 [Rondana Plana 3/8" Plain Washer 3/8 8
9 | TCCS038GAL T114 |Tuerca Seg. 3/8" Lock Nut, 3/8 4
10 | 0200CCO1TR T120 [Cuina 3/8"x2" Bull Gear Key 3/8 x2 1
11 0200CUO02TR T147 |Cuha 1/4 p/Motor 8HP. Engine Keyfor 8HP & 13HP Honda 1/4 1
0200CUO3TR | T147-1 |Cuia 3/16\p/Motor 5SHP Engine Keyfor 5HP Honda 3/16 1

12 | 0200CRO3TR | T1002 |Flecha Pifon‘para kit electrico Shaft Pinion 8 TH for electric drive opt
POFG3341002R | T154 ':f"ea S-3/4tpara motor de 8HP ajuste de |, oo 8HP Gas Engine Pulley 3-3/4" 1
POFG3340342R | T154-1 Z’:I;a/a '53—3/4" para motor de 5.5HP ajuste i/Gﬂrooves 5.5HP Engine Pulley 3-3/4" x 1
13 |POFG2120582R | T15423 Polea‘de motor Electrico 2.5 x5/8" 2 Grooves Electric Engine Pulley 2-1/2" x 1

2Ranuras 5/8"

POFG2120782R L.T1000 ;;I::uc:aesmotor Electrico 2.5 x7/8 ?/S’rooves Pulley Electric Engine 2-1/2" x 1
POFG2121182R.| T1001 g;l::uc:aesmotor Electrico 2.5 x1-1/8 f/EC:"rooves Pulley Electric Engine 2-1/2" x 1 1
14 ORPCQ088100 T203 |[Opresor Set3/8"x 1" 8-13HP Engine Pulley Set Screw 3/8 x 1 2
OPCQ0381144| T203-1 |Opresor Set 3/8" x 1-1/4" 5.5HP Engine Pulley Set Screw 3/8 x 1-1/4 2
154 TCCNO38GAL | T410 |[Tuerca Hex3/8" Nut, Hex 3/8 2
16 \POFG8001002R| T153 |[Polea 8" 2 Grooves Transmission Pulley 8" 1
17 | 0200PLO1FC T152 |Rondana Flecha Central 3/16" Central Shaft Washer 3/16 2
18 0000BNAX37 T155 |Banda AX37 Gas Engine Transmission Belt AX37 2
O000BNAX52 | T155-1 |Banda para motor electrico A X52 Electric Engine Transmission Belt AX52 2
19 | TOCD038100 T116 |Tornillo Hex3/8" x1 NF Bolt, HexHd, 3/8 x1 NF 2
20 | RNRX038GAL T113 |Rondana presion 3/8" Spring Washer 3/8" 2
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*When Ordering parts please always specify the model and serial number of the mixers as a reference.




Tabla B

1K

Motor de Gas/ Gas

Motor Electrico/ Electric Engine

o - . o . Engine
N°| Codigo | Code | Descripcion Description fonda
Honda 5.5HP .5-1.5 HP 1-2 HP 3-5HP
8HP

0201PLO1MO T165 Canaleta Para motor |5.5 HP Gas Engine Bracket ) « « " %
2 de 5.5HP Support

0201PLO2MO | Tags | CanmaletaParamotor | o\ o e cine Bracket Support * * 2 2 2

elestrico

TOCD056300 | T201 |Tornillo Hex5/16"x 3" |Bolt, HexHd, 5/16" x 3" a4 * * * *

TOCD038200 T145 ([TornilloHex 3/8"x2" |Bolt, HexHd, 3/8"x 2" * 4 * * *
3 | Tocpose312 | T3s2 I‘/’;?"O Hex5/16"x3- lg1t, HexHd, 5/16" x 3-1/2" * * 4 D, .

TocD038312 | 1353 I;’;T'”O Hex3/8"x3- g 01t HexHd, 3/8"x 3-1/2" * * " . R

TCCSO56GAL | T148 |Tuerca Seg.5/16 Lock Nut, 5/16" a4 * 4 4 *
a4

TCCSO038GAL T114 ([Tuerca Seg.3/8 Lock Nut, 3/8" * 4 K * 4

RNPX056ESP T198 Rondana Plana 5/16 Plain Washer5/16 I.D X 3/4 s . s 8 .
5 ESP 0.D.

RNPX038GAL T112 Rondana Plana 3/8" Plain Washer, 3/8 * 8 * * 8

e Note: When Your Order a Part Please send the,serial number of the serial
number of the mixer as a reference.
Discount
- - -
Equipment
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*When Ordering parts please always specify the model and serial number of the mixers as a reference.






